Jon Niermann, Chairman
Bobby Janecka, Commissioner

Catarina R. Gonzales, Commissioner

Kelly Keel, Executive Director Garrett T. Arthur, Public Interest Counsel

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

June 3, 2024

Laurie Gharis, Chief Clerk

Texas Commission on Environmental Quality
Office of the Chief Clerk (MC-105)

P.O. Box 13087

Austin, Texas 78711-3087

RE: IN THE MATTER OF THE APPLICATION BY RIVER OAKS LAND
PARTNERS II, LLC FOR MAJOR AMENDMENT TO PERMIT NO.
WQ0015559001
TCEQ DOCKET NO. 2024-0668-MWD

Dear Ms. Gharis:

Enclosed for filing is the Office of Public Interest Counsel’s Response to

Request for Hearing and Requests for Reconsideration in the above-entitled

matter.

Sincerely,

Jéssica M. Anderson, Attorney
Assistant Public Interest Counsel

cc: Mailing List

TCEQ Public Interest Counsel, MC 103 ¢ P.O. Box 13087 e Austin, Texas 78711-3087 ¢ 512-239-6363 ¢ Fax 512-239-6377

Austin Headquarters: 512-239-1000 e tceq.texas.gov ® How is our customer service? tceq.texas.gov/customersurvey
printed on recycled paper



DOCKET NO. 2024-0668-MWD

APPLICATION BY RIVER OAKS § BEFORE THE
LAND PARTNERS II, LLC FOR §
A MAJOR AMENDMENT TO § TEXAS COMMISSION ON
PERMIT NO. WQ0015559001 §
§ ENVIRONMENTAL QUALITY

THE OFFICE OF PUBLIC INTEREST COUNSEL’S RESPONSE
TO REQUEST FOR HEARING AND REQUESTS FOR RECONSIDERATION

To the Members of the Texas Commission on Environmental Quality:

The Office of Public Interest Counsel (OPIC) at the Texas Commission on
Environmental Quality (TCEQ) files this Response to Request for Hearing and
Requests for Reconsideration on the application in the above-captioned matter
and respectfully submits the following.

L INTRODUCTION
A. Summary of Position

Before the Commission is an application by River Oaks Land Partners II,
LLC (River Oaks or Applicant) for a major amendment to Texas Land Application
Permit (TLAP) Permit No. WQ0015559001. The Commission received a hearing
request from Catherine Tabor on behalf of Brian Kieley, and requests for
reconsideration from Catherine Tabor on behalf of Brian Kieley and from Jami
Strable. For the reasons stated herein, OPIC respectfully recommends the
Commission find that Brian Kieley is an affected person, and further
recommends that the Commission grant Catherine Tabor’s hearing request on

his behalf. OPIC recommends the denial of all requests for reconsideration.

OPIC’s Response to Request for Hearing and Requests for Reconsideration



B. Description of Application and Facility

River Oaks applied to the TCEQ for a major amendment to Permit No.
WQO0015559001 to authorize an increase in flow during the Interim II phase from
0.180 million gallons per day (MGD) to 0.350 MGD; to change the acreage of the
storage ponds from 15 acres to 8.34 acres; to change the total capacity of the
storage ponds from 306 acre-feet to 131 acre-feet; and to change the irrigation
area from 70 acres to 20 acres in the Interim I phase, and 70 acres to 108 acres

in the Interim II phase.

The Northgate Ranch Wastewater Treatment Facility would consist of an
activated sludge process plant using the conventional mode in all phases.
Treatment units in the Interim I phase would include a bar screen, an
equalization basin, an aeration basin, two membrane bioreactor (MBR) basins, an
aerobic digester, and a chlorine contact chamber. Treatment units in the Interim
I and Final phases would include a bar screen, an equalization basin, an anoxic
basin, two aeration basins, two MBR basins, a recirculating aquaculture system
basin, an aerobic digester, and a chlorine contact chamber. The facility has not
been constructed; however, one storage pond with a surface area of 2.22 acres

and a capacity of 31 acre-feet has been constructed.

The effluent limitations in the draft permit, based on a daily average, are
10 milligrams per liter (mg/1) biochemical oxygen demand (BOD;) and 15 mg/1
total suspended solids (TSS). The effluent limitations in the draft permit, based

on a single grab, are 35mg/1 BOD;, and 60 mg/1 TSS. The effluent must contain a

OPIC’s Response to Request for Hearing and Requests for Reconsideration



total chlorine residual of at least 1.0 mg/1 after a detention time of at least 20

minutes based on peak flow.

The wastewater treatment facility and disposal site would be located
approximately 1.0 mile northwest of the intersection of County Road 214 and

San Gabriel Ranch Road in Williamson County.
C. Procedural Background

River Oaks’ application was received on September 29, 2022, and declared
administratively complete on March 15, 2023. The Notice of Receipt and Intent
to Obtain a Water Quality Permit was published in the Williamson County Sun on
April 16, 2023. The Notice of Application and Preliminary Decision was published
in the Williamson County Sun on September 6, 2023. The public comment period
ended on October 6, 2023. The Executive Director’s (ED) Response to Comments
was mailed on December 12, 2023. The deadline for filing requests for a
contested case hearing and requests for reconsideration of the ED’s decision was

January 11, 2024.
1L APPLICABLE LAW
A. Hearing Requests

The Application was filed after September 1, 2015, and is therefore subject
to the procedural rules adopted pursuant to Senate Bill 709. Tex. S.B. 709, 84th
Leg., R.S. (2015). Under 30 Texas Administrative Code (TAC) § 55.201(c), a hearing
request by an affected person must be in writing, must be timely filed, may not

be based on an issue raised solely in a public comment which has been

3
OPIC’s Response to Request for Hearing and Requests for Reconsideration



withdrawn, and, for applications filed on or after September 1, 2015, must be

based only on the affected person’s timely comments.

Section 55.201(d) states that a hearing request must substantially comply

with the following:

(1) give the name, address, daytime telephone number, and, where
possible, fax number of the person who files the request;

(2) identify the requestor's personal justiciable interest affected by the
application, including a brief, but specific, written statement explaining
in plain language the requestor's location and distance relative to the
proposed facility or activity that is the subject of the application and
how and why the requestor believes he or she will be adversely affected
by the proposed facility or activity in a manner not common to
members of the general public;

(3) request a contested case hearing;

(4) list all relevant and material disputed issues of fact that were raised by
the requestor during the public comment period and that are the basis
of the hearing request. To facilitate the Commission’s determination of
the number and scope of issues to be referred to hearing, the requestor
should, to the extent possible, specify any of the ED’s responses to the
requestor’s comments that the requestor disputes, the factual basis of
the dispute, and list any disputed issues of law; and

(5) provide any other information specified in the public notice of
application.

30 TAC § 55.201(d).

Under 30 TAC § 55.203(a), an “affected person” is one who has a personal
justiciable interest related to a legal right, duty, privilege, power, or economic
interest affected by the application. An interest common to members of the
general public does not qualify as a personal justiciable interest. Relevant factors

to be considered in determining whether a person is affected include:

OPIC’s Response to Request for Hearing and Requests for Reconsideration



(1) whether the interest claimed is one protected by the law under which
the application will be considered;

(2) distance restrictions or other limitations imposed by law on the
affected interest;

(3) whether a reasonable relationship exists between the interest claimed
and the activity regulated;

(4) likely impact of the regulated activity on the health and safety of the
person, and on the use of property of the person;